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2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -39.17 dBm -14.17 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56831 GHz 2.64 dBm -27.36 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49574 GHz -26.78 dBm -13.78 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -26.48 dBm -16.48 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49887 GHz -24.67 d&m -14.67 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -23.62 dBm -13.62 dB
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2,475 GHz 2450 GHz 1.000 MHz 2.49049 GHz -39.38 dém -14.38 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56617 GHz 1.79 dBm -28.21 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49580 GHz -28.81 dém -15.81 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -28.36 dBm -18.36 d8
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2.490 Gz 2.495 GHz 1.000 MHz 249576 GHz -32.79 dBm -19.79 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57004 GHz -30.27 dBm -20.27 dB
2.496 Az 24499 Grz 1.000 MHz 249850 GHz -30.90 dBm -20.90 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57208 GHz -29.46 dBm -19.46 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -30.31 dém -20.31 dB 5575 CH= 2 280 GHz 1,000 MHz 2 57508 GHz 3296 dBm 1096 de
2,500 GHz 2.510 GHz 100,000 kHz 2,50520 GHz 0.78 dem -29.22 dB 5 580 GHz 5 565 GHz 1,000 Mz o HOOE CHe 41,76 dbm 1678 db
[ T ) T [ T ) T %
Date MAR.2025 1 5 gL 2025 e

LTE Band 7 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-12 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ paks
20 dh’_{_lb-! BPURIOUS INE_ABS PABS 20 dh”‘n‘ﬁ SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
B . - -
0 ‘ T o ; L W 1
-10 dem T [ ﬁ -10 dem
SPURIOUS_LINE_ABS | { \ ’fo dem L' [
-30 dBm w 4! 5 jau dBrm; wm ]
-40 dBm ,A"“'"J -40 dBm
S—
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz || start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz £.490 GHz 1.000 MHz 2,49048 GHz =35,14 dm Zil.14 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56906 GHz 1.01 dém -28.99 db
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2,580 GHz 5.000 GHz 1.000 MHz 4.26568 GHz -42,21 dBm -17.21 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.27003 GHz -42.,45 dBm -17.45 dB
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1.000 GHz 2,490 GHz 1.000 MHz 2.46791 GHz -44.57 dBm -19.57 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47585 GHz -44,57 dBm -19.57 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.31213 GHz -42,36 dBm -17.36 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32181 GHz -42,29 dBm -17.29 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52406 GHz -40.03 dBm -15.03 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93906 GHz -39.91 dBm -14.91 dB
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2,580 GHz 5.000 GHz 1.000 MHz 4.31600 GHz -42,27 dém -17.27 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94506 GHz -40.09 dBm -15.09 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553740 GHz -36,18 dBém -11.18 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.01225 GHz -37.43 dBém -12.43 d&
i
JL J
Date: o
TEL : 886-3-327-3456 Page Number 1 A5-18 of 21

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG4D1914

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
-20 dB
S_LINE_ABS S_LINE_ABS
_ Y, TN Py 9% NN, T R
e T U por Ny - ot
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -45.26 dBm -20.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 917.83358 MHz -45,35 dém -20.35 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -44.44 dBm -19.44 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.29562 GHz -44.43 dBm -19.43 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31842 GHz -42,45 dBm -17.45 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31801 GHz -42,11 dBm -17.11 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89806 GHz -39.90 dBm -14.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91256 GHz -40.06 dBm -15.06 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.53640 GHz -36.15 dBm -11.15 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.54640 GHz -36.27 dBm -11.27 d8
18.000 GHz 26.000 GHz 1.000 MHz 12.71314 GHz -37.41 dBm -12.,41 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.72064 GHz -37.62 dBm -12.62 dg
—_— —
)i [ )i W
L JL ) L JL J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem —————— . At S A Pr -
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 999,27286 MHz -45,52 dBm -20.52 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -44.51 dBm -19.51 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,30584 GHz -42.23 dem -17.23 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93756 GHz -40.03 dBm -15.03 dB
10,000 GHz 18,000 GHz 1.000 MHz 1554840 GHz -36,38 dBém -11.38 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71064 GHz -37.33 dBém -12.33 d&
i
JL J

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 7 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
W Py _40dBm 1, NP ¥\ NP S
e A s St madil had e S i e
T Tem
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -45.61 dBm -20.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.49225 MHz -45.29 dBm -20.2% dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -44.25 dBm -19.25 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47386 GHz -44.55 dBm -19.55 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30052 GHz -42,32 dBm -17.32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30826 GHz -42,32 dBm -17.32 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52356 GHz -40.02 dBm -15.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93356 GHz -40.05 dBm -15.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53940 GHz -36.30 dBm -11.30 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53040 GHz -36.28 dBm -11.28 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.69214 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.72364 GHz -37.63 dBm -12.63 dB&
—_— —
)il W )i w

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
A
-40 dem e e
0 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 78743378 MHz -45,32 dBm -20.32 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -44.17 dBm -19.17 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,.45585 GHz -42,40 dBém -17.40 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93406 GHz -39.69 dim -14.89 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553140 GHz -36.23 dBém -11.23 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69814 GHz -37.46 dBm -12.46 d&
i
JL J
Date:
TEL : 886-3-327-3456 Page Number 1 A5-20 of 21

FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0003
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
PASS
0 Normal Voltage 0.0020
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0058
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-21 of 21
FAX : 886-3-328-4978
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.70 5.68 5.97 - PASS
TEL : 886-3-327-3456 Page Number 1 AB-1 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 10MHz / QPSK

LTE Band 12 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db Ref Level 30.00 cbm  Offset 11,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
- - —
Sy [
o - o ——
. .
0.0 0.0 -
y §
\ \
Y \
1E4 . 1E4 A
\
S
1 | 1 |
1E =.‘ 1E .\
IL A1
! |
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2179 dem 27,20 dem 5.40 d8 2.35 0B .00 6B .70 0B 5.10 68 Trace 1 [ 20,72 dem 2742 dbm 6.70 d8 3.01d8 4.75 da 5.68 d8 5.26 0B
— — — —
[ | CEEECEENCE ] J mrrniee D e
Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
——
[
o
0.0
1E-
i -
\
1E T
\
\
CF 707.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19,80 dBm 26,88 dBm 7.08 d8 2.10 dB 4.93 dB 5.97 dB 6.58 dB
I e——
] (]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.27 2.94 3.03 4.96 4.9 9.71 9.92 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.27 - 3.00 - 4.93 - 9.83 - - - - -
: AB-3 of 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1]
707.20630 MHz
20 s 20
b ndB 26.00 dB ndB 26.00 dB
g P ekl i A A s AT e 1.278300000 MHZ, 104 PAr A A B, 1.278300000 MHZ|
Q factor 553.2) qfactor | 553.2
od 0 d ¥
/ N
~1od = -0 d c -
." 4 A'.
20 d S . 5 20 di o= s
TV AT Y TV e ’ s e
r Vo 5 e
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.2063 MHz 16.03 dam nd8 down 1.2783 MHz ML 707.1643 MHz 15.62 dam nd8 down 1.2783 MHz
T1 1 706.8554 MHz -9.62 dBm nd8 26.00 dB T1 L 706.6584 MHz -10.45 dBm nd8 26.00 d8
T2 1 708.1378 MHz -10.01 d8m Q factor 553.2 T2 1 70B.1378 MHz -10.49 dBm Q factor S.
L I 4 L [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.21 dBm) ™M1[1] 16.96 dBm)
) 706.95450 MHz 706.20530 MHZ]
20 20
I SR o~ 26.00 dB - ~ ndp ) 26.00 dB
o P el 2.949100000 MHZ, 104 maaadees dibeliie: ntnded - Tatiea ul 3.039000000 MHZ|
1 Q factor 239.7] 7 Q factor \ 232.4
o d | 0 di ¥, \
i | 5
-10 d - -10 de .] \
A \ / \
204 = = 5 20 d — A =
2048 — e S
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.9545 MHz 17.21 dBm nd@ down 2.94591 MHz M1 706.2053 MHz2 16.36 dBm nd@ down 2,039 MHZ
T1 1 706.0315 MHz -8.53 dBm nd8 26.00 dB T1 L 705.9835 MHz -9.44 dBm nd8 26,00 d8
T2 1 708.9805 MHz -8.81 dBm Q factor 239.7 T2 1 709.0225 MHz -9.22 dBm Q factor 232.4
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.78 dBm) ™M1[1] 15.13 dBm)
708.97900 MHz 706.31100 MHZ]
1
= Wl 26.00 dB @ ndB 26.00 dB
e I R 4.965000000 MHZ 04 AN AN PP B i 4.915000000 MHz
T 142.7] ] Q factor \ 143.7
/ |
od 0 d
-10 di - 10 d
20 dBm . - A .
S d Ty e N -
a0
-40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.379 MHz 15.78 dBm nd@ down 4.965 MHz M1 1 706.311 MHz 15.13 dBm nd@ down 4915 MHZ
T1 1 705.002 MHz -10.36 dBm nd8 26.00 dB T1 L 705.062 MHz -10.77 dBm nd8 26,00 d8
T2 1 709.968 MHz -10.40 dBm Q factor 142.7 T2 1 709.978 MHz -10.63 d8m Q factor
L I 4 L [S JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.87 dBm) ™M1[1] 15.97 dBm)
709.6380 MHzZ| 711.0160 MHz
20 20
U 26.00 dB j ndB 26.00 dB
o P M I 9.710000000 MHZ 04 o e 0.930000000 MHz
- [ Q factor 73.1 b Q factor 71.6
/ i
0d8 } 0 d :
I Is!
-10 dBm -10 dBm -
/
20-ETe o AT S ==
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 709,638 MHz 17.87 dBm ndB_down 9.71 MHz ML F11.016 MHz 15.97 dem ndB_down 9,93 MHZ
TL 1 702.845 MHz -7.58 dBm nd8 26.00 dB T1 L 702.545 MHz -9.98 dBm nd8 26.00 dB
T2 1 -7.86 dBm Q factor 1 T2 1 712.475 MHz 9.79 dam Q factor 71.6
] ] W

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.49 dBm) ™M1[1] 15.75 dBm)
707.74620 MHz 707.74580 MHZ]
20 4 20
) 26.00 dB | nds 26.00 dB
o YRS P,V R RN 1275500000 MHz 04 et T L AR 2.003000000 MHZ]
* Q factor 554.9) b 7 Q factor 235.7
0d8 / 0 d r
s i t
-10 dBm: -10 dem: 4
{
20 dBm - 20 dBm f
. P, ot —
e -~ = = =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.7462 MHz 14,49 dBm nd8 down 1.2755 MHz ML 707, 7458 MHz 15.75 dam nd8 down 3.003 WAz
T1 1 706.8534 MHz -11.43 dbm nd8 26.00 dB T1 L 706.0015 MHz -10.46 dBm nd8 26.00 dB
T2 1 -11.67 d8m Q factor 554.9 T2 1 709.0045 MHz -10.51 d8m Q factor 235.7

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum i ectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.13 dBm) ™M1[1] 15.60 dBm)
705.52200 MHz 703.9840 MHz,
20 20
T 26.00 dB b ndB 26.00 dB
. P R P 4.935000000 MHz . b b | e B S e 0.830000000 MH]
* f 143.0) b 7 Q factor \ 71.6
0d8 f 0 d
-10 d8m £ -10 dém:
/
20 dBm + 20 deém — 5
] PPN ATy, ~
4 - fr e e
dE -30 dam
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 705.522 MHz 14.13 dam nd8 down 4.935 MHz ML L 702.384 MHz 15.60 dam nd8 down 9,83 WHZ
T1 1 705.002 MHz -12.07 dam nd8 26.00 dB T1 L 702.525 MHz -10.12 dbm nd8 26.00 dB
T2 1 709.938 MHz -11.70 d8m Q factor 143.0 T2 1 -10.04 d8m Q factor 71.6
J (] ) W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Occupied Bandwidth
Mode LTE Band 12 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.72 4.50 4.52 9.08 9.04 - - - -
Mode LTE Band 12 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 - 273 - 4.47 - 9.05 - - - - -
Page Number 1 AB-6 of 22
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LTE Band 12

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.47 dBm) 16.07 dBm)
- " 707.579910 MHz - 707.645590 MHz
B N J\\{o B 1.091610839 MHz 1093010699 MHz,
o4 PPN A e ] ou
i
o d i 0 di y i
\ ]
-10 de - -10 d
\
/ j ./
B | R = -
b NN N
o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.57391 MHz 16.47 dam ML L 707.64559 MHz 16.07 dam
T1 1 706.946215 MHz 8.44 dBm Oce Bw 1.091610839 MHz T1 L 706.960494 MHz .61 dBm Oce Bw 1.093010699 MHz
T2 1 708.037826 MHz 9.17 dam T2 1 708.053508 MHz 8.34 dam
L I 4 [S JL 4 -
at ] . 1 6
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.24 dBm) ™M1[1] 17.77 dBm)
: 706.956250 MHz M1 707.172430 MHz
= 065 Bre 2.720127987 MHz @ s Ocr By 2.7219276807 MHZ
A S \/”\,f\/-"\x,-./\.\/‘k A e P, A
10d 104
Y i
\
04 04 y \\
104 - A 104 / -
/ ! / \
20 ¢ o 27 d
0o ] ok = Way
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 10001 pts Span 6.0 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.95825 MHz 17.24 dBm ML 707.17243 WAz 17.77 dam
T1 1 706.142336 MHz 11.94 dBm Oce Bw 2.720127987 MHz T1 L 706.141736 MHz 10.41 dBm Oce Bw 2.721927807 MHz
T2 1 708.862464 MHZ 10.93 dam T2 1 708.863664 MHz 11.20 dam
L ] J - \ JU J ) v
3 ] 16: . 1
[= (¥
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.27 dBm) ™M1[1] 14.08 dBm)
- 705.646200 MHz - 708.082900 MHz
i\'\” Oce Bw 4500540945 MHz, T occ By 4.523547645 MHz]
e }, s \"".,/v"fbm,w""'v'ﬁ.‘i o Ty A e Vendrd
/ §
d / i a /
a 1 o 7
/ \ / \
-10 df \ -10 d
/ \ / \
2Adan Ay 2 o
> L4 L N P i e \'v A LAY
a0 30 =
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.6462 MHz 15.27 dam ML L 7DB.0EZ0 MHz 14.08 dam
T1 1 705.245225 MHz 10.00 dBm Oce Bw 4.500543945 MHz T1 L 705.236226 MHz 8.62 dBm Oce Bw 4.523547645 MHz
T2 1 709.745775 MHz 9.37 dam T2 1 709. 761774 MHz 7.39 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 12
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

i pectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.69 dBm) J ™M1[1] 16.43 dBm)|
0 M1 704.59430 MHzZ| - \ 703.51440 MHz
LA ~ _ Reehw 9.081091891 MHz 9.049095090 MHz
N P At EYiha
10d T 104d 7 t
4 \ 4 / \
o \ 0 7
3
-10 df -10 d j‘ T
] b ~ \
Fopnrs Sesac AN S 20 it
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 10001 pts Span 20.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 704.5343 MHz 16.69 dBm M1 703.5144 MHz 16.43 dBm
TL 1 702.97045 MHz 11.16 dBm Oce Bw 9.081091651 MHz T1 L 702.96445 MHz 10.24 dBm Oce Bw 9.04509509 MHz
T2 1 712.05154 MHz 10.53 d8m T2 1 712.01355 MHz 10.75 dBm
L I 4 [S JL 4 -

LTE Band 12
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.13 dBm) ™M1[1] 16.25 dBm)
- 707.221990 MHz - . 707.690180 MHz
T 1.086291371 MHz Occ Bry 2.730926907 MHZ
04 DSy, S v ou S LA e
i / \
i A T A
o 0 {
\ / \
" Y
-10 df -10 Y
/
/ \
204 v 20d /
R e
30, il \'\ =0 aae- o
=208 N
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.22193 MHz 14.13 dam ML L 707.69018 MHz 16.25 dam
T1 1 706.955734 MHz 7.47 dbm Oce Bw 1.086291371 MHz T1 L 706.133937 MHz 9.61 dBm Oce Bw 2.730926907 MHz
T2 1 708.042026 MHz 7.31 dam T2 1 708.864864 MHz 10.00 dam
L I 4 L [S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
32 dBm)| ™M1[1] 15.26 dBm)
708.337900 MHz 705.05620 MHZ]
= 4476552345 MHz, @ Y 053004691 MHz
N Ty L A
104 V.Y - 104 b ATV :
/ } / \
o d ! 0 di |
/ \ / \
-10 df -10 d L
\ 7
A / I‘.
0 i = e | ]
[ f'f—r s s e e S
hn - -30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.3370 MHz 13.32 dam ML 05,0562 MHz 15.26 dam
T1 1 705.262224 MHz 7.29 dBm Oce Bw 4,476552345 MHz T1 L 702.96445 MHz 8.41 dBm Oce Bw 9.053094691 MHz
T2 1 709.738776 MHz 8.41 dam T2 1 71201755 MHz 8.94 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Band Edge

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS _ PAES
s 3 3 AES Line _$PURIQUS LINE_ABS PAS!
0 uguﬂr‘m PURIOUS_) INE_ABS F {,. 20 dbine ) i
\ A
10 dBm 4 10 dBm f T
|
ode I 0 dBm [
1 *
-10 dBm | -10 dBm. .!
SPURIOUS_LINE_ABS \ j
20 dBm L\ -20 dBm {
30 dg a E p’ i
m ;' £ \ 30 dBm / ¥
40 derm. /’ = . -40 degh = T
50 dam —tL 0 dem ot
S IS, NP Lo [ R |
o -60 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -209.58 d&m 714.000 MHz 716.000 MHz 100.000 kHz 71577722 MHz 21.16 dBm -8.84 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99545 MHz -21.26 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716,00395 MHz -20.18 dBm -7.18 dB
£99.000 MHz 701.000 MHz 100.000 kHz 69925674 MHz 21.57 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.48 dbm -14.48 db
i il [| W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit Fheck PABS | SPURIGNIECHHEKABS PABS

¥ . . hASS Line _§PURIOU$_LINE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PA 20 dBm
A
10 dBm J l"“\\ 10 dpm =1 \
0da t 1, 0 dem-
| | l
-10 dBm ! -10 48
SPURIOUS_LINE_ABS h
-20 dBm - m
Al ] \
-30 dBm -30 dBm Y
-40 dBm ,,J -40 dBm
N I
-50 dBm ' -50 dem \ —
N e [
50 dem — = ——

Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sli 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -20.64 d&m -7.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 71489411 MHz 13.41 dBm -16.59 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99625 MHz -22.75 dBm -9.75 dB 716.000 MHz 716,100 MHz 20.000 kHz 716.01044 MHz -22.38 dBm -9.38 dB

£99.000 MHz 701,000 MHz 100,000 kHz 699,92607 MHz 14.06 dBm -15.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -19.96 dBm -6.96 dB

i il [| W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PABS Line SPURIQUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F /..“ 20 C!B;‘:‘.‘P ra\ S
|
10 dBm { l‘\ 10.dem - \
ode ‘ | 0 dem {/ t
-10 dBm | -10 dBm {
SPURIOUS_LINE_ABS \J J
20 dem L 20 dim .,J
-20 dBm -30 dBm / 1
40 de . / \ B ™, ,/ \
40 dBm. 40 degh
, D
Py p \
50 dem = e e
fomrme™
B O B e I .
-60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -20.24 dBm -16.24 05 714.000 Miz | 716,000 MMz 100,000 kiz eTe et e 20,78 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98337 MHz -15.08 dém -6.08 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00135 MHz -16.64 dBm 564 dB
599.000 MHz 701.000 MHz 100.000 kHz 69928272 MHz 21.37 dBm -8.53 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.70 dbm ~14.70 dB
.
I - I 1 B2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.40 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGNIECHHEKABS PABS

¥ . . hARS Line _§PURIOU$_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dBm
10 dbm /""‘" e ) 10 dBr“T it \
0da { ! 0 dem T
-10 d8m I 1
SPURIOUS_LINE_ABS r
-20 dem
7 T
-30 dBm -
-40 dem - -40 dém —~
T \N\‘“\‘
-50 dBm = -50 dem ——
‘-\—'\r\_, -
e
-60 dBm

Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -22.37 d&m -9.37 d& 714.000 MHz 716.000 MHz 100.000 kHz 71520578 MHz 12.26 dBm -17.74 dB

698.900 MHz 599.000 MHz 30.000 kHz £98.995615 MHz -23.91 dBm -10.51 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,01853 MHz -24.17 dBm -11.17 dB

£99.000 MHz 701,000 MHz 100.000 kHz 699.77423 MHz 13.49 dém -16.51 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12203 MHz -22.04 dBm -5.04 db

Y
)i i )
11:53:45

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] m
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F {’\ 20 C!BH‘.‘P S
A
10 dem ] \ 10 dBm —
ode | 0 dBm ] \
-10 d8m ‘ -10 dBm i
SPURIOUS_LINE_ABS \ I\
-20 dem t -20 dBm J
-30 dBm i /-L\ -30 dem !J "
-40 dem / 7 \,..,\ -40 degh )
-50 dem — = “—'fu’ dBm -
|y
— B I DN, S L ]
-60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
500.000 MAz | 698,000 MHz 100,000 kHz £95,89555 MRz -33.83 dBm -20.83 d& 714000 Mz 716,000 MAz 100,000 kHz TR T 50,20 dBm _gwl
698.900 MHz 599.000 MHz 30.000 kHz 698.99735 MHz -22.70 dém -9.70 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00014 MH= 51.43 dBm 548 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.22877 MHz 20.00 dBm -10.00 dB 716.100 MHz 725,000 MH2 100.000 kHz 716. 10445 MHzZ 56,53 dBm Tic.83 dB
Y
Il - I 1 P2
Date: 2 S 11:26:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 vgPwr
Limit §heck PABS | SPURIGHE CHnEKABS PABS
q 3 3 DABS Line SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dbm
10 dBm ~. 10 cpm R
7 \ 7 \
b | \ 0 dem
I | ‘ |
-10 dam | 10 dBy |
SPURIOUS_LINE_ABS l \
20 dBm } -20 dpm
-30 dBm "’l L"‘" o cem ul
A ™
40 derm 40 dBm
f’ \‘*\\
-50 dem = -50 dBm N
) ,A___—-—«—“"‘”—_FF R e |
= F— 60 dém —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.13 dém -15.13 d& 714.000 MHz 716.000 MHz 100.000 kHz 7145808 Tz 12.57 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698.99805 MHz -27.90 dBm -14.50 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00884 MHz 25.49 dBm 1249 a8
589.000 MHz 701,000 MHz 100,000 kHz 699,95804 MHz 11.94 dBm -18.06 dB 716.100 MHz 725,000 MH2 166 D00 kHz 71619110 MHz 23.35 dBm 1039 B
Y
i J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem . : e || B N
1 Uil
0 db - Ml e -
| \
-10 dem / Hil-10 dom ‘
SPURIOUS_LINE_ABS I \
20 dem 20 dim
) ==
-30 dBm -30 dem 4
/ \\_\%
40 derm — 40 dBm T
e ha|
50 dem = 50 dém s =
| | 7\-
wropel R T
=80 e -60 dem: —
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 695.85999 MHz -23.06 dém -10.06 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.67183 MHz 9.33 dBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99525 MHz -25.22 dém -12.22 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00495 MHz 35.99 B 12,99 dB
599.000 MHz 702.000 MHz 100.000 kHz 70138711 MHz 9.58 dBm -20.42 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.13 dbm ~11.13 dB
I - i 1 B2

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PARS

G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
pr—— ot
/,w.m e =)
0da } \] dem :
-10 dBm 1 10 dBm: |ll
SPURIOUS_LINE_ABS f K
-20 dem -20 dBm
T -
-30 dBm — ¥ -30 dem 5 -
-~ T
-40 dBm 7 -40 dBm -
o —
o T~
50 dem - - 50 dém -
DR --.‘M‘
T e A T

&5 dBm -60 dem —
Start 690.0 MHz 3003 pts Stop 702.0 MHz | (|[Start 713.0 MRz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -25.39 d&m -12.39 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,24326 MHz 7.02 dbm -22.08 db

£98.900 MHz | 699,000 MHz 30,000 kHz 698,99545 MHz -27.13 dbm -14.13 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00305 Mz -27.02 dBm -14.92 dB

599.000 MHz 702.000 MHz 100.000 kHz 699.29221 MHz B.51 dém -21.49 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.91 dbm -13.91 dBb

)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
e _§l S S DABS Line SPURIOUS_LINE_|ABS. PASES
20 dIBIﬁ[‘F PURIOUS INE_ABS F 20 dbim
u 10 dBm
10 dem /, I X VA TR IV S
- = .
-10 dem | A0 dem \I
SPURIOUS_LINE_ABS j S
20 dem J 20 dBm L
1 T
-30 dBm — ¢ -30 dem V ]
] ..
40 dBm 40 dBm .
7 —y
50 dem e 50 dém e
| e T
B | e
=60 e -60 dem: —
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  powerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 60898666 MHz -25.88 dem -12.88 d 713.000 MHZ 716.000 MHz 100,000 kA2 916 13237 MHZ =53 dbm —52.07 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99356 MHz -28.11 dém -15.11 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01294 MHz 38.33 dBm 15338
599.000 MHz 702.000 MHz 100.000 kHz 70113836 MHz 8.80 dBm -21.20 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.97 dbm -13.97 dB
[ T ) T [ T ) T %
Date: 2 FER.Z025  12:00 - D 28.FEB.2025 12:05 7

LTE Band 12 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAKS
20 UIBIF;‘IH PURIOUS INE_ABS F 20 dbm
10 dBm 10 dBm
’ '-MWHWMW-MM‘
odB o dem t
-10 d8m 10 dBm \
SPURIOUS_LINE_ABS } \
-20 dem ,—H‘ 20 dBm
] .
-30 dBm — -30 dem
T T
40 dem _,_‘ff' -40 dém RL\
el [~
S0 A= -50 dBm
—
&0 dam 60 dém [
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ([[Start 711.0 MRz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -24.57 d&m -11.57 dé 711.000 MHz 716.000 MHz 100.000 kHz 715,43806 MHz 7.51 dbrm -22.49 db
698.900 MHz 599.000 MHz 30.000 kHz 698.99166 MHz -27.04 dBm -14.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00954 MH= 5744 dbm 1444 dB
599.000 MHz 704.000 MHz 100.000 kHz 702.42907 MHz 7.18 dem -22.82 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -25.00 dbm -12.00 dB
i [ i (] )

Date:

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PABS | SPURIGHE GlinEARS_ PAES

G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum L
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Report No.

: FG4D1914

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum L
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Conducted Spurious Emission

LTE Band 12 / 1.4MHz
Lowest Channel / QPSK Middle Channel / QPSK

[ N spectr
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.87955 MHz -56.29 dBm -43.29 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.17983 MHz -56.04 dBm -43.04 dB
725,000 MHz 1.000 GHz 100.000 kHz 917.09007 MHz -55.54 dBm -42,54 dB 725,000 MHz 1,000 GHz 100.000 kHz 980.27859 MHz -55.68 dBm -42.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -45.15 dBm -32.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49888 GHz -45.13 dBm -32,13 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.99038 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -40.61 dBm -27.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32367 GHz -41.82 dBm -28.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.21367 GHz -41.80 dBm -28.80 dB
T bl
L L J o L L J L

Highest Channel / QPSK

1
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 625.47989 MHz -56.17 dBm -43.17 dB
725.000 MHz 1.000 GHz 100.000 kHz 998,27531 MHz -55.67 dem -42.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93677 GHz -45.21 dim -32.21.dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -40,71 dBm -27.71 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.01525 GHz -41.87 dBm -28.87 d&
i
JL J
Date: 28.
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LTE Band 12 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.28028 MHz -56.17 dBm -43.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.38012 MHz -56.22 dBm -43,22 dB
725,000 MHz 1.000 GHz 100.000 kHz 9E5.13316 MHz -55.,82 dBm -42,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 997 57544 MHz -55.76 dBm -42,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -45.22 dBm -32.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -44.80 dBm -31,680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -40.91 dBm -27.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -41.96 dBm -28.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -41.92 dBm -28.92 dB
— —
il . il o
L JL ) L L J
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Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 627.47974 MHz -56.17 dBm -43.17 dB
725.000 MHz 1.000 GHz 100.000 kHz 974,37966 MHz -55.82 dem -42.82 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95926 GHz -45.25 dim -32.25dB
3,000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -40.54 dBm -27.54 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35166 GHz -41.81 dBm -28.81 d&
i
JL J
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LTE Band 12 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit rwrk PARS Limit l‘thnrk PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.02969 MHz -56.28 dBm -43.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 639.77880 MHz -56.11 dBm -43,11 dB
725,000 MHz 1.000 GHz 100.000 kHz 917.73996 MHz -55,79 dBm -42,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 909.54145 MHz -55.76 dBm -42,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49438 GHz -45.07 dBm -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -40.51 dBm -27.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -40.85 dBm -27.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01175 GHz -41.92 dBm -28.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03524 GHz -41,81 dBém -28.81 dB
- _— —

" i

D: 2 16:32:4 16:24:01
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 630.07954 MHz -55.88 dBm -42.88 dB
725.000 MHz 1.000 GHz 100.000 kHz 990.52672 MHz -55.78 dem -42.78 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -45.22 dim -32.22 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -40.66 dBm -27.66 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.35516 GHz -41.73 dBém -28.73 d&
i
JL J
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LTE Band 12 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.37944 MHz -56.06 dBm -43.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -53.85 dBém -40.85 dB
725,000 MHz 1.000 GHz 100.000 kHz 879.79686 MHz -55.64 dBm -42,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 873.39802 MHz -55.82 dBm -42.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48188 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52587 GHz -45.18 dBm -32,18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -40.65 dBm -27.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -40,86 dBm -27.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35716 GHz -41.86 dBm -28.86 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -41,76 dBém -28.76 d&
—_— —_—
)i o )i o
L JL ) L L J
D 2 16:36:2 16:3
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
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-10 deRE—
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— L S——y N
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 633.12931 MHz -56.25 dBm -43.25 dB
725.000 MHz 1.000 GHz 100.000 kHz 845,20314 MHz -55.75 dem -42.75 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48388 GHz -44.95 dbm -31.95 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.00287 GHz -40.77 dBm -27.77 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.24916 GHz -41.75 dBm -28.75 d&
i
JL J
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Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0215
30 Normal Voltage 0.0181
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0066 PASS
20 Maximum Voltage 0.0143
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0054
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.36 5.88 - PASS
TEL : 886-3-327-3456 Page Number 1 A7-1 of 13

FAX : 886-3-328-4978
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LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
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LTE Band 13 / 10MHz / 256 QAM

Middle Channel / Full RB
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.96 4.88 9.89 9.97 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.96 - 9.89 - - - - -
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